

Fitted to CT9 11/08/2022 by MGL (on hire)

# JOHN TEIRE & CO

Certificate No. 125456

To MACKLIN GEOTECH LTD

Dated 10/08/2022

Customer Order No. VERBAL

Quantity TWO

Reel No. D042454100

### CERTIFICATE OF CONFORMITY COVERING THE ORIGINAL TEST AND EXAMINATION OF WIRE ROPE

(1)	Name and Address of Rope Manufacturer or Supplier	
(2)	(a) Diameter of rope in m.m.	16MM
	(b) Number of strands	6
	(c) Number of wires per strand	36
	(d) Lay	R H ORD IWRC
	(e) Rope manufactured in accordance with BS 302 1987	BSEN12385
(3)	Tensile strength of wire	1960N/MM2
(4)	(a) Date of test sample of the rope	30/05/2022
	(b) Minimum breaking load	18.24 TONNES
	(c) Safe working load on a single part (ratio 5:1)	3.64 TONNES

2 OFF 55 METRES X 16MM DIA GALV WIRE ROPE WITH THIMBLE EYE ONE END OTHER END FUSED AND TAPERED  
ID 0822/ 1 & 2

"Certified that the whole of the suppliers detailed hereon, unless otherwise stated, are covered by the source's Certificate of Conformity or Test Certificate referenced hereon and has been subject to the Quality Systems Requirements, in accordance with the conditions of our BS EN ISO 9002: 1994 Registration".



180 Rimrose Road, Bootle, Merseyside, L20 4QS  
Tel:- 0151 944 1027 Fax:- 0151 922 6739

Verified by: MICHAEL WINTER Signed: *Michael Winter*

Date: 10/08/2022

*[Signature]*

*D. Gillish*